

Follow the advice below and on the other side of this sheet to keep you and your family safe and to help stop the spread of Covid-19.

IF YOUR COVID-19 TEST IS POSITIVE OR YOU ARE WAITING FOR RESULTS

DO: Monitor your temperature, cough, and shortness of breath

DO: Tell your provider if your symptoms get worse

DO: Inform health care providers when calling for an appointment or before going to the health center

DO: Tell the dispatcher in an emergency

DO: Call your provider with any questions or concerns

DO NOT: Panic, 80% of people will not get severe symptoms and can recover at home

DO NOT: Allow visitors or go to public places

DO NOT: Share blankets, dishes or other personal items

IF YOUR COVID-19 TEST WAS POSITIVE, REMAIN IN ISOLATION UNTIL...

Your local board of health/Boston Public Health Commission clears you. Your local board of health will contact you by phone. If you have not heard anything from your board of health by Day 14 after your test, please contact us at the health center.

IF YOU ARE WAITING FOR COVID-19 RESULTS, STAY IN QUARANTINE UNTIL...

You are cleared by your provider or nurse from Harbor Health or the board of health.

IF YOUR COVID-19 TEST WAS NEGATIVE, REMAIN IN ISOLATION UNTIL...

Your provider or nurse from Harbor Health clears you. Your care team will clear you based on the test result, how many days since your last symptom, and how many days since you first had symptoms.

CARE ADVICE AND SYMPTOM MANAGEMENT

For All Fevers:

- ✓ Drink cold fluids to prevent dehydration.
- ✓ Dress in 1 layer of lightweight clothing and sleep with 1 light blanket.
- ✓ Fevers less than 101° F (38.3° C) usually do not require fever medicines.
- ✓ Acetaminophen or ibuprofen can be taken for fevers above 101° F (38.3° C).
- ✓ Both medicines are available over the counter at the drugstore and will help treat fever and pain/aches.
- ✓ The goal of fever therapy is to bring the fever down to a comfortable level.
- ✓ Use the lowest amount of medicine that makes your fever better.
- Before taking any medicine, read all the instructions on the package.

Acetaminophen (e.g., Tylenol):

- Regular Strength Tylenol: take 650 mg (two 500 mg pills) by mouth every 4–6 hours as needed. Each Regular Strength Tylenol pill has 325 mg of acetaminophen.
- Extra Strength Tylenol: take 1,000 mg (two 350 mg pills) by mouth every 8 hours as needed. Each Extra Strength Tylenol pill has 500 mg of acetaminophen.
- The most acetaminophen you should take each day is 3,000 mg (10 Regular Strength or 6 Extra Strength pills a day).
- ✓ Do not take acetaminophen if you have liver disease.

Ibuprofen (e.g., Motrin, Advil):

- ✓ Take 400 mg (two 200 mg pills) by mouth every 6 hours as needed.
- ✓ Another choice is to take 600 mg (three 200 mg pills) by mouth every 8 hours as needed.
- The most you should take each day is 1,200 mg (6 200 mg pills), unless your provider tells you to take more.
- Do not take ibuprofen if you have stomach problems, kidney disease, are pregnant, or have been told by your provider to avoid this type of anti-inflammatory drug. Do not take fore more than 7 days without consulting your provider.

For Other Symptoms:

- ✓ A cough suppressant/expectorant, humidifier, and Vicks VapoRub may provide symptom relief.
- Check ingredients to make sure you are not double dosing on acetaminophen and consult your provider as appropriate.

